 MASERATI MASERATI MASERATI MASERATI MASERATI MASERATI MASERATI

 ══════════════════════════════════════════════════════════════ 


CARBURETORtc \l1 "CARBURETOR  1
WEBER SUPPLIERS
Advanced Engine Management



15606 S. Broadway Center

Gardena, CA 90248

310-327-9336

310-327-8520 FAX

Auto World, Dept 22

701 N. Keysner Avenue

Scranton, PA 18508

717-344-7258

Bayless Racing, Inc.


Catalog lists part numbers for

1377 Barclay Circle



replacement parts

Marietta, GA 30060

404-422-6274

C & J Performance

7238 Varna Avenue

N. Hollywood, CA 91605

818-764-6768

Citroen Concours of America

8180 Miramar Road

San Diego, CA 92126

619-566-2860 Parts

619-566-2861 Tech

Alfred Cosentino



Largest Weber parts stock in

P.O. Box 1917




this hemisphere

Thousand Oaks, CA 91360


Import parts catalog $2

818-707-2301

Far Horizon Auto Accessories

3199 A/R Airport Loop Drive

Costa Mesa, CA 92626

800-854-6785

Fast Freddies




Largest volume Weber

2604 S. Harbor Blvd.


distributor in America

Santa Ana, CA 92704-5802

714-540-3801

714-540-7944FAX


CARBURETOR  2
WEBER SUPPLIERS (CONTINUED)

Greenfield Imported Car Parts

335 High Street

Greenfield, MA 10301

413-774-2819

GT Car Parts

2302 E. Magnolia St., Suite C

Phoenix, AZ 85034

602-275-7677

Heavy Breathers

?

Salisbury, NC

800-241-CARB

Maduko





Weber specialist

?

?, OK

918-836-0530

Mantapart

8131 Market

Youngstown, OH 44512

216-783-2800

Paeco Industries



Catalog lists part numbers for

213 S. 21st Street



replacement parts

Birmingham, AL 35233

205-323-8376

Performance Parts Warehouse

Factory direct importer

800-654-2778

Pierce Manifolds, Inc.


Good service (Groth)

8901 Murray Avenue, Unit D

Gilroy, CA 92020

800-874-3728

Redline, Inc.




Weber distributor

303 W. Artesia Blvd.

Compton, CA 

310-604-8200


CARBURETOR  3
WEBER SUPPLIERS (CONTINUED)

Ricambi Accessori, Inc.


Bora air filter UFI 27.853.00

6644 San Fernando Road


$29.67  6/90

Glendale, CA 91201



Ghibli air & oil filters

818-502-9118

SERVICE
Superior/Autoworld Imports

2315 Sheppard Ave

Hamden, CT 06578

203-288-2393 (24 hrs)

DMD Ltd.





Weber, Solex, Zenith carbs

4127 Bay Street #C-122


restored, rebuilt, repaired

Fremont, CA 94538

510-745-7862

G & S Auto Parts



Throttle shafts rebushed with

5756 S. Lowell Blvd.


bronze $38  9/93 Hemmings

Littleton, CO 80123

?

Thomson Performance



George Thompson

57 Taylor Court



Brake dynamometer

Thousand Oaks, CA 91360

805-497-2522

Vintage Racing Service

14705 Keswick

Van Nuys, CA

818-787-1956

The Old Carb Doctor



Jeff Dreibus; Autoweek 10/93

?






Any carbs, 100-point show,

Weaverville, NC



duplicate castings, rebuild

800-945-CARB




"unrebuildable" carbs


CARBURETOR  4
CHEMICALS
Carburetor gasket sealant

Loctite 819 Hylomar Hi-Temp

Gasket dressing, non-hardening

non-curing, easy disassembly

Fasten loose studs



Loctite 242 Medium Strength

Repair stripped threaded holes
Loctite Form-A-Thread 81668

Accelerator pump cam grease

Permatex White Lithium Grease

Fuel system restorer


CRC-Guarantee Pass Emission Test

TEST EQUIPMENT
Redline, Inc.




Synchrometer Sk 1-30 carb.

303 W. Artesia Blvd.


flow meter (smoother, easier

Torrance, CA 




to read than Uni-syn)

213-637-7774

J.C. Whitney & Co.



Mercury carb. synchronizer

1917-19 Archer Avenue


tests manifold vacuum in 4

P.O. Box 8410




barrels (2 required)

Chicago, IL 60680



#06-3198T, $28 2/92 

312-431-6102




#06-1306U, $45 2/92

#06-1307B, $50 2/92

J.C. Whitney & Co.



Gauge carburetor synchronizer

tests manifold vacuum in 4

barrels (2 required)

#88-8813T, $30 2/92

#81-1752X, $45 2/92

Pegasus Auto Racing Supplies

K & N Fuel/Air Ratio Monitors

2475 South 179th Street


#3880, $154.95, 1995

New Berlin, WI 53146-2150

See catalog for more

414-782-0880

800-742-0484 FAX

Auto Expert Products Company

Gunson Gastester Digital Exhaust 2574 NW 29th Drive



CO Analyzer $125

Boca Ratan, FL 33434


Gunson Gastester Professional 800-795-6958




with Tachometer $225


CARBURETOR  5
ARTICLES
MIE

Sept/Oct 1979, Pg 34
40DCNL 5 Weber Spec Sheets

MIE

Jan-Feb 1982, Pg 39

Adjustments

MIE

Issue 42



Adjustments

MOCNA
Summer 1984


Adjustments

MOCNA
Summer 1984


UNI-SYN Replacement

MOCNA
Summer 1987


Filters

MIE

Issue 47, Pg 70

V8 carburetor tuning

MIE

Issue 49



Carb & engine specifications

MIE

Issue 50



Carb banjo fitting torque

MOCNA
Fall 1987



Carb airflow tuning, late V8's

MIE

Issue 52



Late carbs on early manifold

MOCNA
Spring 1991


Weber carburetors

MOCNA
Winter 1992


Frozen carburetor choke

MOCNA
Summer 1992


Ghibli oval air filter sub

MIE

Issue 65, Pg 72

Bora cold air intakes for carbs

MOCNA
Spring 1996, Pg 17

Prepare for the state smog test

MOCNA
Spring 1996, Pg 22

Carbon monoxide tester

MOCNA
Fall 1996,   Pg 7

Smog certification clarified


CARBURETOR ADJUSTMENT WORKSHEET
AIR BALANCE SCREWS with locknuts are shown at the sides.

Some carburetors, such as DCNL, don't have these adjustment screws.

Loosen locknuts and turn screws clockwise until snug.  Draw angle of screwdriver slot accurately in nearest circle.  Determine which side has highest air flow and place an "X" through the second circle on that side.  Adjust other side to balance air flow and tighten nut.  Recheck air flow balance and draw angle of screw in second circle.  Note the number of turns and for every 1/2 turn out, write 1/2+, 1+ etc. alongside circle.

FUEL MIXTURE SCREWS (VOLUME SCREWS) are shown at an angle.

Draw the screw slot angle accurately on the second circle.  Turn screws clockwise until snug while counting turns.  Draw angle of screw in closest circle and mark number of turns by second circle.  Return screws to original positions.  As minor adjustments are required, mark screw angle in next available circle with number of turns noted alongside.

[image: image1.wmf]

CARBURETOR - GHIBLI  1
SPECIFICATIONS 
Weber 40 DCNL/5






1
 
2
 3
 4
Venturi (Choke)

34 mm
34
34
34


Main jet



1.40
mm
1.40
1.30
1.20

Air correction jet

2.00 mm
2.00

1.80
2.00

Slow running jet

0.60
mm
0.55
0.55
0.65

Slow run air jet

1.20
mm
1.20
1.05

Emulsion tube

  
F 11

F11
F11
F11

Pump jet



0.45
mm
0.50
0.50
0.40

Pump stroke


0.7 mm




Central diffuser

4.5 mm
4.5
4.5
4.5

Needle valve seat

200 mm
1.50



Float level


7.5-8 mm

7.5-8

Air intakes


35 mm


35


Starter jet


F5/.65mm
F5/.65
F5/.65
F5/.65

1
Maserati Ghibli Use And Maintenance Manual, AM 115, AM 115/49.

2
Weber parts list, exploded view drawing, specifications.

3
Larry Ruben's carburetors.

4
Advanced Engine Management

KITS
Gasket





92.0038.05

Tune-up





92.1055.05


CARBURETOR - GHIBLI  2
PARTS LIST CROSS REFERENCE - TABLE 10
WEBER 40 DCNL/5

MASERATI P/N
WEBER P/N


DESCRIPTION
 2
58331
13
52840.015

Velocity stack

 3
51417
 4
34725.004

Nut, hex, M6x1

 4
45666
 8
34725.003

Nut, hex, M5x0.8

 5
47778
 2
64955.104

Stud, M6x1x23

 6
58332
11
52150.013

Washer, special, M5

 7
42479
 5
64955.009

Stud, M5x0.8x17

 8
58333
--
--


Body, top

 9
55568
82
41530.001

Fuel inlet washer, small

10
55567
--
--


Fuel inlet fitting

11
55566
80
37022.001

Fuel inlet screen

12
55565
79
41530.004

Fuel inlet washer, large

13
55564
78
12715.003

Fuel inlet screw

14
58334
15
41705.018

Gasket, top body


15
58335
21
52140.007

Accelerator pump retaining ring

16
58336
24
47600.103

Accelerator pump spring

17
58337
29
58602.004

Accelerator pump piston

18
58338
18
10410.017

Accelerator pump pushrod

19
33264
57
41530.032

Needle valve washer

20
58339
56
64240.005

Needle valve             2.00mm

21
58340
16
52580.001

Main jet holder

22
66596
17
41365.001

Main air correction jet, 2.00mm

See Groth drawing 66596

23
58342
20
61450.031

Main jet emulsion tube,  F11

24
66595
26
41110.001

Main jet,                1.40mm

25
58344
23
52585.008

Slow running air jet,    1.20mm

77903.060

26
58345
27
41165.252

Slow running jet,        0.60mm

see Groth drawing 58345

27
58346
55
31956.002

Central diffuser          4.5mm

28
66594
54
34914.005

Venturi,                   34mm

29
46784
53
64955.012

Stud, M5x0.8x26

30
39803
22
?


Stud, M6x1x54

31
58348
30
64290.001

??? valve

32
58349
63
10140.010

Starting system retaining ring

33
58350
62
12775.004

Starting system air jet

34
58351
61
47600.005

Starting system spring

35
58352
60
64330.003

Starting system piston

36
58353
19
64290.003

Accelerator pump jet screw

37
58330
25
41530.012

Accelerator pump jet washer

38
58354
28
41252.009

Accelerator pump jet,    0.50mm

39
58355
46
41015.008

Float

40
52339
47
41530.017

Float pivot screw washer

41
58356
48
6?900.010

Float pivot screw

42
58357
58
--


Body


CARBURETOR - GHIBLI  3
PARTS LIST CROSS REFERENCE - TABLE 10 (CONTINUED)

MASERATI P/N
WEBER P/N


DESCRIPTION
43
50309
74
64605.017

Screw, hex, M5x0.8x?

44
58358
68
64800.002

Starting system screw, special

45
58359
70
34720.002

Starting system nut, special

46
58360
72
32556.006

Starting system actuator body

47
47047
76
34715.010

Nut, hex, M6x1

48
32690
75
55525.010

Washer, lock, M6

49
58361
69
45025.043

Starting system lever

50
58362
73
47610.042

Starting system spring

51
58363
77
37000.016

Starting system screen

52
47445
65
64700.004

Screw, pan, slot, M4x0.7x?

53
33189
64
55510.038

Washer, lock, M4

54
54507
--
--


Washer, ?

55
58370
65
64700.004

Starting system actuator assy

56
50351
42
64625.012

Idle screw

57
58364
45
61015.001

Plug screw

58
50352
41
47600.007

Mixture/idle screw spring

59
58365
52
64750.001

Mixture screw

60
45835
40
?


Nut, hex, M6x1

61
52224
39
55520.004

Washer, lock tab, M6

62
58366
38
45034.053

Throttle shaft lever

63
58367
37
58000.007

Throttle shaft dust cap

64
58368
36
47600.063

Throttle shaft dust cap spring

65
58369
35
41570.001

Throttle shaft felt seal

66
50855
34
32650.001

Throttle shaft ball bearing

67
58371
44
45082.013

Throttle shaft pump cam

68
58258
43
58445.001

Throttle shaft cam roll pin

69
58372
49
45027.0??

Throttle return spring lever

70
58373
31
10005.401

Throttle shaft

71
58374
32
64005.059

Throttle valve, 7930

72
52157
33
64570.006

Throttle valve screw

73
58375
51
52010.036

Throttle return spring post

74
50860
50
47605.018

Throttle shaft return spring

75
63675
81
10054.005

Fuel inlet fitting

76
64444
--
--


Fuel hose

77
57019
--
--


Fuel hose clamp

78
63674
--
--


Fuel inlet fitting

79
56972
--
--


Top gasket, until 1968

79
66964
--
--


Top gasket, after 1968


CARBURETOR - BORA  1
SPECIFICATIONS




4700cc1

117-450

Type






42 DCNF/11
42 DCNF/11

Part Number




18970.013



Venturi





F36


F36

Main Gas Jet




1.40


1.30

Main Air Jet




1.55


1.60

Idling Gas Jet




0.65


0.55

Idling Air Jet




1.20


?

Emulsion Pipe




F25


F25

Pump Jet





0.40




Pump Cams





No. 8



Center Device




3.5




Pin Seat





2.00




Float Level




48 + 0.5 mm


Holes





.7,.9,.9,1.0


KITS
Gasket





92.0126.05

Tune-up





92.1312.05, 92.1162.05 

1
MIE Issue 49, Pg 69


CARBURETOR - BORA  2
PARTS LIST CROSS REFERENCE - TABLE 9
WEBER 42 DCNF/11 /14?

MASERATI P/N
WEBER P/N


DESCRIPTION
 2
69736
 1C
52848.001

Air horn, 42 DCNF

 3
67284




Air horn spacer

 4
73914
 1B
31716.096

Carburetor cover, 42 DCNF

 5
69674
 3
41705.029

Top cover/body gasket

 6
47046
 



Nut, M5x0.8

 7
45678
 



Wave washer, M5

 8
67449
 2
64955.007

Stud, M5x0.8x37

 9
67314




Gasket, rubber

10
67285




Spacer

11
69719
62B
70503.???

Auxiliary venturi, 42 DCNF

12
69718
61C
72106.???

Choke tube, 42 DCNF

13
69720
63
75605.???

Starter jet

14
69687
15
79706.100

Pump demand valve

15
69688
22
76215.???

Pump jet

16
58330
23
41530.012

Pump jet gasket

17
69721
67
10140.002

Retainer washer

18
69722
66
12775.024

Spring retainer

19
69723
65
47600.139

Starter valve spring

20
69724
64
64330.008

Starter valve

21
69630
11
77501.???

Air corrector jet

22
69686
16
61450.???

Emulsion tube

23
69689
24
73405.???

Main jet

24
69735
73
64700.005

Cover screw

25
69734
72
55510.034

Plain washer

26
69731
71
37020.002

Filter element

27
69730
70
61060.001

Retainer

28
36072
69
41530.024

Gasket

29
69727
68
61002.010

Filter plug

30
69670
10
79514.???

Needle valve

 8
41535.015

Needle valve gasket

31
69684
17
41015.005

Float

32
69677
 6
52000.010

Float fulcrum

33
69683
18A
32486.041

Pump cover 40,42 DCNF

34
64861
30
64700.006

Pump cover screw

35
69700
28
47600.017

Diaphram return spring

36
69701
29
47407.050

Pump diaphram

37
69690
25
74405.???

Idle jet

38
69691
26
41565.002

O-ring

39
69675
27
52570.006

Idle jet holder

 4
61280.056

Starter rod

 5
32610.006

Split pin


CARBURETOR - BORA  3
PARTS LIST CROSS REFERENCE - TABLE 9 (CONTINUED)

MASERATI P/N
WEBER P/N


DESCRIPTION
40
69717
51
32556.017

Cold start assy - including:

--
--

52
Not serviced
- Shaft

--
--

53
Not serviced
- Cover

--
--

54
Not serviced
- Spring

--
--

55
Not serviced
- Lever

--
--

56
55525.010

- Washer

--
--

57
34715.010

- Nut

41
58363
58
37000.016

- Filter

42
60788
 7
64700.012

Screw

43
69676
 9
12775.010

Bush

--
--

12
45096.020

Lever assembly - including:

44
57199
14
64615.004

- Screw

45
69681
13
45096.019

- Lever

46
47445
59
64700.004

Screw

47
33189
60
55510.038

Washer

48
71181
--
--


?

49
47046
--
--


?

50
50352
48
47600.007

Spring, throttle stop screw

50
50352
47
47600.007

Spring, mixture screw

51
69715
49
12785.013

Spacer

52
69716
50
64025.064

Throttle stop screw

53
69714
46C
64750.003

Mixture screw, 42 DCNF 31/32

54
32484
31
34710.003

Shaft nut

55
52224
32
55520.004

Lockwasher

56
69704
33A
12750.032

Shaft bushing

57
69705
34C
14852.008

Pump cam, 42 DCNF 9     -OR-

57
69705
34D
14852.011

Pump cam, 42 DCNF 31/32

58
69738
--



Shaft washer




59
69709
41
58000.017

Bearing cover

60
69710
42
12750.053

Spacer bush

61
50855
40
32650.001

Shaft bearing

62
69711
43
55530.010

Wavy washer

63
69712
44
47610.078

Throttle return spring

64
69713
45A
45041.049

Throttle lever, 40,42 DCNF

65
69706
36
10005.211

Throttle shaft

66
69707
37C
64005.033

Throttle plate, 42 DCNF

67
48796
38
64520.027

Throttle plate screw

68
33783
77
41530.001

Fuel union gasket

69
65819
76
12715.021

Fuel union bolt

70
67287
--
99005.036

Base gasket

71
67286
--



Base spacer

72
77323
74A
64750.002

Idle bypass screw

73
47046
75
34705.001

Lock nut

74
66800
--



Gasket, top cover/spacer

